
NUMBER QUANTITY DESCRIPTION

1 2 3 1/2" SQ. STEEL POST SLEEVE  

2 2 3" SQ. STEEL TUBE COLUMN

3 1 2" X 3" STEEL TUBE BEAM

4 2 STEEL SEAT PLATE

6 9 3" X 4" NOMINAL DURAWOOD PLASTIC SLATS

7 2 GABLE END FRAME

8 5 1" SQ. STEEL TUBE PURLINS

9 4 6" X 6" COLUMN PLATE

10 4 SURFACE MOUNT LEGS

11 2 BENCH STRAP (3" WIDE X 34" LONG)

12 3 2" X 2" ANGLE

13 1 CANVAS CANOPY

14 2 3" X 3" X 12" ANGLE

15 3 SHORT BENCH STRAP (3" WIDE x 12" LONG)

"A" 18 3/8" X 4" HEX HEAD BOLT W/ NUT & WASHER

"B" 27 3/8" X 2.1/2" HEX HEAD LAG SCREW W/ WASHER

"C" 8 3/8" X 1" HEX HEAD BOLT W/ NUT & WASHER

"D" 10 1/4" X 1.1/2" HEX HEAD BOLT W/ NUT & WASHER

"F" 4 1/2" X 3.1/2" EXPANSION BOLT (OPTION) NOT INCL.

PAGE 5 OF 5

PART AND BOLT SCHEDULE - CABANA BENCH TABLE 10-Direct Burial 


